

Customer:

Cartonspecialist Srl

Via Edison 237

20019 Settimo Milanese (MI)

Test report N°: S-SSCCP-1800531

Issue date: 23/04/2018

Sample Type: Paper

Your reference: accettazione offerta R-180168

Received date: 20/03/2018

Start date of the test: 10/04/2018

End date of the test: 13/04/2018

Sample condition: campione contrassegnato BIOPAP LP (lato alimentare Matt)

Sampling: Provided by customer

Test	Result	m.u.
ANALISI DEL LIVELLO DI RICICLABILITÀ		
<i>ATICELCA MC 501:2017</i>		
Coarse Reject	0.0	% weight
Macrostickies - Area macrostickies <2000 µm diameter	210	mm ² /kg
Fibre Flakes	3.8	% weight
Sheet formation - Adhesion	Assente	
Sheet formation - Optical unhomogeneity	Assente	
Assessment of Recyclability according to Aticelca MC 501:2017	Livello A+	

For more information regarding the use of the Wording and Symbol for the communication of the level of recyclability according to the method Aticelca MC 501:2017, please refer to the Rules available on the website www.aticelca.it.

It is also available on the website a summary of the Method including the Evaluation criteria for the assessment of recyclability and recommendations for the use of results.

Laboratory Manager
Daniele Bussini

for Head Area
Giorgio Capretti

The test results relate only to the sample tested.

When applicable, sample remnant is retained for a period of three months from the date of issue of the test report. The partial reproduction of this test report is allowed only after a written permission of the Laboratory Manager.